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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 20DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100kHz BANDWIDTH
RESULT: Pass

5.1.6 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.7 SPURIOUS EMISSION
RESULT: Pass

5.1.8 FREQUENCY SEPARATION
RESULT: Pass

5.1.9 NUMBER OF HOPPING FREQUENCY
RESULT: Pass

5.1.10 TIME OF OCCUPANCY
RESULT: Pass

5.1.11 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

BTL Inc.

(FCC Registration No.: 319330)
(Test site Industry Canada No.: 4428B)

Building C, No.3, Jinshagang 1st Road, Shixia, Dalang
Dongguan, Guangdong, China

The tests at the test site have been conducted under the supervision of a TUV engineer.




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50074759 001

Seite 5von 102
Page 5 of 102

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type SIN Sgi;lbrated
Peak Output Power

P-series Power meter Agilent N1911A MY45100473 2017-10-25
Wireband Power sensor | Agilent N1921A MY51100041 2017-10-25
Power Spectral Density

Spectrum Analyzer | R&S | FSP 40 | 100185 | 2017-10-10
Occupied Channel Bandwidth, Frequency Separation & Hopping frequency

Spectrum Analyzer | R&S | FSP 40 | 100185 | 2017-10-10
Conducted Spurious Emission

Spectrum Analyzer | R&S | FSP 40 | 100185 | 2017-10-10
Transmitter Spurious Emission (Radiated Measurement)

Antenna Schwarbeck VULB9160 9160-3232 2017-03-27
Amplifier HP 8447D 2944A09673 2016-11-08
Receiver AGILENT N9038A MY52130039 2016-10-10
Test Cable emci LMR-400(30MHz-1GHz) | C-01 2017-06-25
Control CT SC100 N/A N/A
Position Control MF MF-7802 MF780208416 | N/A
Antenna ETS 3115 00075789 2017-03-27
Amplifier Agilent 8449B 3008A02274 2016-11-01
Receiver AGILENT N9038A MY52130039 2016-10-10
Test Cable emci E%%g?f;'\:'_sg’g 5GHz) | 68 2017-06-25
Controller CT SC100 N/A N/A
Broad-Band Horn Schwarzbeck BBHA 9170 9170319 2017-04-22
Antenna

Microwave Preamplifier | gy \NSTRUMENT | EMC2654045 980039 & HAO1 | 2017-03-27
With Adaptor

Active Loop Antenna R&S HFH2-72 830749/020 2017-09-05
Measurement Software Farad EZ-EMC Ver.NB-03A1-01| N/A N/A
Conducted Emission

EMI Test Receiver R&S ESCI 100382 2017-03-27
LISN EMCO 3816/2 52765 2017-03-27
LISN R&S ENV216 101447 2017-03-27
50Q Terminator SHX TF2-3G-A 8122901 2017-03-27
Two-Line V-Network R&S ENV216 101447 2017-03-27
Cable emoi s N/A 2017-03-10
Measurement Software Farad EZ-EMC Ver.NB-03A1-01| N/A N/A

RF Current Probe FCC F-33-4 78 2017-03-27
Measurement Software Farad EZ-EMC Ver.NB-03A1-01| N/A N/A
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards

organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x10%-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity 3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the

TUV Rheinland (Shenzhen) file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

BTL Inc. test facility located at Building C, No.3, Jinshagang 1st Road, Shixia,
Dalang, Dongguan, Guangdong, China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Produ

ct Information

3.1 Product Function and Intended Use

The EUTs are smart media phone with Wi-Fi & Bluetooth function, they operate
at 2.4GHz ISM frequency band.
The models have the same Bluetooth / Wi-Fi module & circuit, the difference is only
that model SIP-T58V with camera, the model SIP-T58A without camera, and model
SIP-T56A without camera & USB connector.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of Bluetooth (Low Energy mode)

Technical Specification

Value

Kind of Equipment

Smart Media Phone

Type Designation

SIP-T56A, SIP-T58A, SIP-T58V

Operating Frequency band

2400 — 2483.5MHz

Operating Frequency

2402 — 2480MHz

Channel separation

2MHz

Extreme Temperature Range

-30~+85°C

Operation Voltage

DC 5V (via marketed AC/DC adapter)

DC 48V (via POE)

Modulation GFSK
Bluetooth version 4.0, Dual Mode
Antenna Gain 1dBi

Table 4: RF channel and frequency of Bluetooth (Low Energy mode)
RF Frequency |RF Frequency |RF Frequency |RF Frequency
Channel |(MHz) Channel |(MHZz) Channel |(MHz) Channel |(MHz)
0 2402.00 11 2424.00 22 2446.00 33 2468.00
1 2404.00 12 2426.00 23 2448.00 34 2470.00
2 2406.00 13 2428.00 24 2450.00 35 2472.00
3 2408.00 14 2430.00 25 2452.00 36 2474.00
4 2410.00 15 2432.00 26 2454.00 37 2476.00
5 2412.00 16 2434.00 27 2456.00 38 2478.00
6 2414.00 17 2436.00 28 2458.00 39 2480.00
7 2416.00 18 2438.00 29 2460.00
8 2418.00 19 2440.00 30 2462.00
9 2420.00 20 2442.00 31 2464.00
10 2422.00 21 2444.00 32 2466.00
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Table 5: Technical Specification of Bluetooth (BDR & EDR mode)

Technical Specification

Value

Kind of Equipment

Smart Media Phone

Type Designation

SIP-T56A, SIP-T58A, SIP-T58V

Operating Frequency band

2402 — 2480MHz

Channel separation

1MHz

Extreme Temperature Range

-30~+85°C

Operation Voltage

DC 5V (via marketed AC/DC adapter)

DC 48V (via POE)

Modulation FHSS (GFSK, 8DPSK, m/4DQPSK)
Bluetooth version 4.0, Dual Mode
Antenna Gain 1dBi

Table 6: RF channel and frequency of Bluetooth (BDR & EDR mode)

RF Frequency [RF Frequency [RF Frequency |[RF Frequency
Channel |(MHz) Channel |(MHz) Channel |(MHz) Channel |(MHz)
0 2402.00 21 2423.00 42 2444.00 63 2465.00
1 2403.00 22 2424.00 43 2445.00 64 2466.00
2 2404.00 23 2425.00 44 2446.00 65 2467.00
3 2405.00 24 2426.00 45 2447.00 66 2468.00
4 2406.00 25 2427.00 46 2448.00 67 2469.00
5 2407.00 26 2428.00 47 2449.00 68 2470.00
6 2408.00 27 2429.00 48 2450.00 69 2471.00
7 2409.00 28 2430.00 49 2451.00 70 2472.00
8 2410.00 29 2431.00 50 2452.00 71 2473.00
9 2411.00 30 2432.00 51 2453.00 72 2474.00
10 2412.00 31 2433.00 52 2454.00 73 2475.00
11 2413.00 32 2434.00 53 2455.00 74 2476.00
12 2414.00 33 2435.00 54 2456.00 75 2477.00
13 2415.00 34 2436.00 55 2457.00 76 2478.00
14 2416.00 35 2437.00 56 2458.00 77 2479.00
15 2417.00 36 2438.00 57 2459.00 78 2480.00
16 2418.00 37 2439.00 58 2460.00

17 2419.00 38 2440.00 59 2461.00

18 2420.00 39 2441.00 60 2462.00

19 2421.00 40 2442.00 61 2463.00

20 2422.00 41 2443.00 62 2464.00
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3.3 Independent Operation Modes

The basic operation modes are:
A. On
1. Bluetooth mode (BDR & EDR mode)
a. Tansmitting
i. Low Channel
ii. Middle Channel
iii. High Channel
b. Receiving
2. Bluetooth mode (Low Energy mode)
a. Tansmitting

i. Low Channel
i. Middle Channel
iii. High Channel
b. Receiving
B. Standby
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.

The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to

the procedures in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating
Dongguan ] _
Power adapter | Oriental Hero YLPS0520008-EU | 1Put: AC 100-240, 50/60Hz, 0.35A;
. Output: DC 5V, 2A
Electrical Factory

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.

Seite 11 von 102
Page 11 of 102
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test
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Diagram of Measurement Equipment Configuration for Conduction Measurement

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : Part 15.203

RSS-Gen Clause 8.3
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the
directional gain of antenna is 1dBi, and the antenna connector is designed with
permanent attachment and no consideration of replacement. Therefore the EUT is
considered sufficient to comply with the provision.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard

Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2017-02-24

FCC Part 15.247(b)(1)
FCC Part 15.247(b)(3)
RSS-247 clause 5.4(2)
RSS-247 clause 5.4(4)
ANSI C63.10: 2013

Clause 9.1 of KDB 558074 v03r01

1w
Shielded room

Low/ Middle/ High
A.1.a,A.2.a

25C

60%

101kPa

Table 7: Test result of Peak Output Power of Buletooth (BDR mode)

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2402 7.42 30
Middle Channel 2441 7.35 30
High Channel 2480 6.51 30

Table 8: Test result of Peak Output Power of Bluetooth (EDR mode)

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2402 6.56 30
Middle Channel 2441 5.64 30
High Channel 2480 4.03 30

Table 9: Test result of Peak Output Power of Bluetooth (Low Energy mode)

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2402 9.15 30
Middle Channel 2440 9.04 30
High Channel 2480 8.33 30

Pass
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5.1.3 20dB Bandwidth and 99% Bandwidth

RESULT: Pass
Date of testing : 2017-02-24
Test standard : FCC Part 15.247(a)(1)

RSS-247 clause 5.1(2)
RSS-Gen clause 6.6

Basic standard : ANSI C63.10: 2013
Clause 8 of KDB 558074 v03r01
Kind of test site : Shielded room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : Al.a
Ambient temperature : 25C
Relative humidity : 60%
Atmospheric pressure : 101kPa

Table 10: Test result of 20dB and 99% Bandwidth of BDR mode

Channel Channel Frequency 20dB Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
Low Channel 2402 1.010 0.916
Mid Channel 2441 0.927 0.896
High Channel 2480 1.012 0.912

Table 11: Test result of 20dB and 99% Bandwidth of EDR mode

Channel Channel Frequency 20dB Bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
Low Channel 2402 1.306 1.216
Mid Channel 2441 1.324 1.224
High Channel 2480 1.324 1.220
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5.1.4 6dB Bandwidth and 99% Bandwidth

RESULT:

Date of testing

Test standard

Basic standard

Kind of test site

Test setup

Test Channel

Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2017-02-24

FCC Part 15.247(a)(2)
RSS-247 clause 5.2(1)
RSS-Gen clause 6.6

ANSI C63.10: 2013

Clause 8 of KDB 558074 v03r01
Shielded room

Low/ Middle/ High
A.2.a

25C

60%

101kPa

Table 12: Test result of 6dB Bandwidth and 99% Bandwidth of Bluetooth,
Low Energy mode

Channel Channel Frequency | 6dB Bandwidth Limit of 6dB 99% Bandwidth
(MHz) (MHz) Bandwidth (MHz) (MHz)
Low 2402 0.70 >0.5 1.08
Channel
Mid 2440 0.70 >0.5 1.08
Channel
High 2480 0.68 505 1.08
Channel

Seite 17 von 102
Page 17 of 102
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5.1.5 Conducted Spurious Emissions measured in 100kHz Bandwidth

RESULT: Pass
Date of testing : 2017-02-13
Test standard : FCC part 15.247(d)
RSS-247 clause 5.5
Basic standard : ANSI C63.10: 2013
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A.1.a,A.2.a
Ambient temperature : 25C

Relative humidity : 60%
Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of Conducted spurious emissions measured in
100kHz Bandwidth of BDR mode
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® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -55.58 dBm

Ref 10 dBm Att 20 dB SWT 1.2 s 14.0838000000 GHz

10 Offpet 1.5 4B

D1 -13.[45 dBm

--20

F-30

'W"I Mot )l JVA‘W\VMHFM [~ 1.y g Y

|70

--80

-%0

Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 13.FEB.2017 18:35:19

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -51.71 dBm

Ref 10 dBm Att 20 dB SWT 1.15 s 26.316000000 GHz

10 Offget 1.5 4B

D1l -13.445 dBm

-40

=50

|--60

-390

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz

Date: 13.FEB.2017 18:35:28
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High Channel

® REW 100 kHz Marker 2 [T1 ]
VBW 100 kHz -56.86 dBm

Ref 10 dBm Att 20 dB SWT 300 ms 742.800000000 MHZ

10 Offget 1.5 4B

D1l -15.58 dBm

F-20

-30

-40

1 X T P P Iy ot P} Py Ay o '
VLQP\AMW YA JRPTA SR b Al e SR S A S S W

|--80

=90

Start 30 MHz 297 MHzZ/ Stop 3 GHz

Date: 13.FEB.2017 18:37:24

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -55.97 dBm

Ref 10 dBm Att 20 dB SWT 1.2 s 14.016000000 GHz

10 Offpet 1.5 4B

Dl -15.58 dBm

F-30

--40

-50

-%0

Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 13.FEB.2017 18:37:32
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®

RBW 100 kHz
VBW 100 kHz

Marker 1 [T1 ]
-52.79 dBm

Ref 10 dBm Att 20 dB SWT 1.15 = 26.316000000 GH=z

10 Offpet 1.5 4B

o
[rz=v I

D1 -15.58 dBm

20

-30

--40

l-s0 1

--60

70

--80

-90

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 13.FEB.2017 18:37:40
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Band Edge

® RBW 100 kHz Marker 4 [T1 ]
VBW 100 kHz -54.59 dBm
Ref 10 dBm Att 20 dB SWT 10 ms 2.400000000 GHz
10 Offiny’ 6. 751 dbm Marker| 1| [T1 v
6L7 BT
Lo 4 0on0h ke
Marker| 2 [Té4 . -
- s
=,
CAPUUTO PO Rz
D2 —[13.249 Bm Marker| 3| [T1
20 -62{2]1(f#Bm
B z[ 3Poooopop|fE=
|20 [
I-40 I \
|- 50 z q\u
| _co_R \ ) I )l
g ] LEVEL Y PTVIL LT ¥ W VRN Y Y e e R e
70
|--80
F2
F1l
-90
Start 2.307 GHz 10 MHZ/ Stop 2.407 GHz
Date: 13.FEB.2017 18:32:31
® RBW 100 kHz Marker 4 [T1 ]
VBW 100 kHz -58.05 dBm
Ref 10 dBm Att 20 dB SWT 10 ms 2.483500000 GH=z
10 fHlet 1.5 4B Marker| 1l [T1
DL 5.573 dE:
5157 dBm
Lo 479200000 GH
Marker| 2 [Ti8 S
- I
[vz=w N I
Ay TOUPUT GHEZ
D2 —14.42]7 dBm Mard I
. -61186 dBm
2].500000p00 GHz
I--30
—fqor
I--s0
L' |
b, Y ) 1
i iV TES S WY, SSFTV RV YOI ISPy Y TR T RVE T N N AR
|70
|80
2
Hl
-90
Start 2.473 GHz 10 MHz/ Stop 2.573 GHz
Date: 13.FEB.2017 18:36:45
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Test Plot of Conducted spurious emissions measured in

100kHz Bandwidth of EDR mode

Low Channel

®

RBW 100 kHz
VBW 100 kHz

Marker 2 [T1 ]
-56.24 dBm

Ref 10 dBm Att 20 dB SWT 300 ms 2.453520000 GH=z
10 Offset 1.5 4B
o
[rz=v I
D1l -17.17 dBm
|20
|20
|40
|- s0
2
L L 1 A \P‘ 1 \Nl,\/lvvluun I o " I
|70
|80
-90
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 13.FEB.2017 19:19:23
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -54.73 dBm
Ref 10 dBm Att 20 dB SWT 1.2 s 14.856000000 GH=z
10 Offpet 1. dB
o
[z I
DL -17.17 dBm
|- 20
|30
|--40
|- 50
1
M&W | ik ALk Pk " N W ."l Lol
e ATy (ST Y EYATS T vy
I-70
|--80
-90
Start 3 GHz 1.2 GHz/ Stop 15 GHz
Date: 13.FEB.2017 19:19:31




Produkte
Products

Prifbericht - Nr.: 50074759 001

Test Report No.

Seite 26 von 102
Page 26 of 102

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -52.54 dBm

Ref 10 dBm Att 20 dB SWT 1.15 & 24.821000000 GHz

10 Offpet 1.5 4B

D1 —17.[17 dBm

--20

F-30

|70

--80

-%0

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz

Date: 13.FEB.2017 19:19:40

Middle Channel

® RBW 100 kHz Marker 2 [T1 ]
VBW 100 kHz -58.27 dBm

Ref 10 dBm Att 20 dB SWT 300 me 2.340660000 GHz

10 Offpet 1.5 4B

D1 -16.]95 dBm

--20

F-30

-50

|70

-%0

Start 30 MHz 297 MHz/ Stop 3 GHz

Date: 13.FEB.2017 19:26:58
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®

Ref 10 dBm

RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -55.66 dBm
Att 20 dB SWT 1.2 s 14.616000000 GHz

10 Offset 1.

D1l -16.

--20

95 dBm

F-30

|70

o Py AR AT

--80

-%0

Start 3 GHz

Date: 13.FEB.2017

Ref 10 dBm

1.2 GHz/ Stop 15 GHz

15:27:07

RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -52.07 dBm
Att 20 dB SWT 1.15 s 26.155000000 GHz

10 Ooffpet 1.

D1l -16.

95 dRm

-40

=50

|--60

-390

Start 15 GHz

Date: 13.FEB.2017

1.15 GHz/ Stop 26.5 GHz

19:27:15
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High Channel

@

RBW 100 kHz
VBW 100 kHz

Ref 10 dBm Att 20 dB SWT 300 ms

Marker 2 [T1 ]
-58.06 dBm
1.140780000 GHz

10 Offget 1.5 4B

D1 19,061 dRm

-30

-40

R~ AR

g— [\N]
:

|--80

=90

Start 30 MHz

Date: 13.FEB.2017 19:28:52

297 MHzZ/

RBW 100 kHz
VBW 100 kHz

Ref 10 dBm Att 20 dB SWT 1.2 s

Stop 3 GHz

Marker 1 [T1 ]
-54.93 dBm
14.880000000 GHz

10 Offpet 1.5 4B

Nl —19 161 dRm

F-30

-50

Nﬁmjl Y 'I“\/WW".‘"W"\'\)’\ [ 1

|70

-%0

Start 3 GHz

Date: 13.FEB.2017 19:29:00

1.2 GHz/

Stop 15 GHz
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®

Date:

Band Edge

®

Date:

RBW 100 kHz Marker
VBW 100 kHz

1 [T1
-52

]
.95 dBm

Ref 10 dBm Att 20 dB SWT 1.15 = 26.224000000 GH=z
10 Offpet 1 dB
o
F-10
- N1 -19.061 dBRm
F-30
--40
| -so 1
--60
l-70
--80
-%0
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
13.FEB.2017 19:25:08
RBW 100 kHz Marker 4 [T1 ]
VBW 100 kHz -46.24 dBm
Ref 10 dBm Att 20 dB SWT 10 ms 2.399600000 GH=z
10 Offpet 1.5 4B Marker| 1| [T1 1
D1 3.513 dBm —
Lo 4 oopoh feE
Marker| 2| [T1
—-4815 fBm
[-10 BRRPANAVAVAVE 1AV IR I c3 et
Marker| 3| [T1
D2 —16.487 dBm =
. -61}18 HBr
2. 3po000Dp0 FHZ
F-30 L
--40
] d
I--s0
L& ) NN L 1
LA S A AT AN A o
l-70
--80
2
Fl
-%0
Start 2.307 GHz 10 MHz/ Stop 2.407 GHz

13.FEB.2017

15:18:49
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®

RBW 100 kHz Marker 4 [T1 ]

VBW 100 kHz -58.09 dBm
Ref 10 dBm Att 20 dB SWT 10 ms 2.540400000 GH=z
10 Offget 1.5 4B Marker| 1l [T1
1 1108 dBm
Dl 1.083 dB A AO00 00T =
Marker( 2 [T1
Teolae
- T
frz=v i
A TUPUT GHEZ
Marker| 3 [T1
— D2 —18.917 HBm —60.54 dBm
2].500000p00 GHz
|-30
I-40
|-s0
4
[~ 50— F A SIGUPUSY VR TN SEPSITE SN (NN | S P S
|-70
I-s80
F2
Hl
-90
Start 2.473 GHz 10 MHz/ Stop 2.573 GHz
Date: 13.FEB.2017 19:38:32

Test Plot of Conducted spurious emissions measured in
100kHz Bandwidth of Low Energy mode

Low Channel

®

Ref 10 dBm

RBW 100 kHz Marksr 2 [T1 ]
VBW 300 kHz -57.19 dBm
Att 20 dB SWT 300 ms 665.580000000 MH=z

10 Ooffpet 1.

D1l -15.(79 dBm

[vz= I
|-zo0
I-30
|-a0
I-50

T T N I T EAN

Retao-tp-<h

Loyt
TG Yo L) o A Tl

=90

Start 30 MHz

Date: 13.FEB.Z2017

297 MHzZ/ Stop 3 GHz

19:47:42
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®

Ref 10 dBm

RBW 100 kHz Marker 1 [T1 ]
VEBW 300 kHz -55.52 dBm

Att 20 dB SWT 1.2 s 13.944000000 GHz

10 Offset 1.

Dl -15.
--20

79 dBm

F-30

Ak P

AAP i N

|70

oo o

S L e v VT LN T e

--80

-%0

Start 3 GHz

Date: 13.FEB.2017

Ref 10 dBm

1.2 GHz/ Stop 15 GHz

15:47:51

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -51.91 dBm

Att 20 dB SWT 1.15 s 20.612000000 GHz

10 Ooffpet 1.

D1l -15.

79 dBm

-40

=50

|--60

-390

Start 15 GHz

Date: 13.FEB.2017

1.15 GHz/ Stop 26.5 GHz

19:47:59
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Middle Channel

® REW 100 kHz Marker 2 [T1 ]
VBW 300 kHz -55.04 dBm

Ref 10 dBm Att 20 dB SWT 300 ms 2.453520000 GHz

10 Offget 1.5 4B

B | .,
D1 -16.]36 dBm

-20

-30

-40

-50

Mﬁp .| Y IRV B 1 i 1Y
VS & T LTV A et T

J
7
i
§
9

IS Sl Tl TV, S r

|--80

=90

Start 30 MHz 297 MHzZ/ Stop 3 GHz

Date: 13.FEB.2017 19:49:42

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -55.53 dBm
Ref 10 dBm Att 20 dB SWT 1.2 s 14.352000000 GHz
10 Offpet 1.5 4B
o
[r2= v I
D1l -16.[36 dBm
20
-30
--40
I-50
1
e P L X A Y } PN T Y MLWM{ﬁﬁUH
WA i dmaisor Lot PRI PR
70
--80
-90
Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 13.FEB.2017 19:49:50
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®

Ref 10 dBm

RBW 100 kHz
VBW 300 kHz

Att 20 dB SWT 1.15 =

Marke

2

r 1 [T1 ]
-52.40 dBm
4.660000000 GH=z

10 Offset 1.

D1l -16.

--20

86 dBm

F-30

|70

--80

-%0

Start 15 GHz

Date: 13.FEB.2017

High Channel

®

Ref 10 dBm

1.15 GHz/

15:45:59

RBW 100 kHz
VBW 300 kHz

Att 20 dB SWT 300 ms

Stop 26.5 GHz

Marker 2 [T1 ]

-57.75 dBm
1.176420000 GH=z

10 Offset 1.

D1l -16.

66 dBm

--20

F-30

-50

il -

|70

Ly

--80

-%0

Start 30 MHz

Date: 13.FEB.2017

297 MHz/

15:51:34

Stop 3 GHz
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® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -55.54 dBm

Ref 10 dBm Att 20 dB SWT 1.2 s 14.544000000 GHz

10 Offpet 1.5 4B

Dl -16.[66 dBm

--20

F-30

Al N 2 A J. TR
o ¥t o At A A P o A

|70

--80

-%0

Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 13.FEB.2017 19:51:43

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -52.66 dBm

Ref 10 dBm Att 20 dB SWT 1.15 s 26.408000000 GHz

10 Offget 1.5 4B

D1 -16.66 dBm

-40

I -so 1

|--60

-390

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz

Date: 13.FEB.2017 19:51:51
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Band Edge

® RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -52.88 dBm
Ref 10 dBm Att 20 dB SWT 10 ms 2.400000000 GHz
10 Offfet 1.5 dB Marker| 1| [T1 s
D1 5.753 dBm
sl 76 HEm
Lo 4 0000f e
Marker| 2 [Té2 . L.
- s
[rz=v I
BE LSRR IE) ==
D2 —14.207 HEBm S —— ——
20 60} 22 #Bm
B 2l 3boo00poh] EE=
-30
-40
50
ot . . \b
RSP AT TR DTS I SR PSP ST VoY oo
70
|--80
F2
Fl
=90
Start 2.307 GHz 10 MHZ/ Stop 2.407 GHz
Date: 13.FEB.2017 19:47:29
® RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -57.64 dBm
Ref 10 dBm Att 20 4B SWT 10 ms 2.532600000 GHz
10 Offget 1.5 oB Marker| 1 [T1
Dl 4.156 dB 6B
o 480000000 EH
Marker| 2 [Ti9 -
- I
[vz=w N I
[« TUDUT GHZ
p2 -15.8444 Hbm Marker} 5 [T1
20 -60427 dBm
2|-s00000po0 GE=
——30J
7—40{
I--s0
[y 1 [l T iy
ARIw  I AT RAA (bl
-70
80
F2
Hl
-%0
Start 2.473 GHz 10 MHz/ Stop 2.573 GHz

Date: 13.FEB.2017 19:51:20




Produkte
Products

Prufbericht - Nr.: 50074759 001 Seite 36 von 102

Test Report No. Page 36 of 102

5.1.6 Power spectral density

RESULT: Pass
Date of testing : 2017-02-24
Test standard : FCC part 15.247(e)
RSS-247 clause 5.2(2)
Basic standard : ANSI C63.10: 2013
Clause 10 of KDB 558074 v03r01
Limit : 8dBm/3kHz
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A2.a
Ambient temperature : 25C
Relative humidity : 60%
Atmospheric pressure : 101kPa

Table 13: Test result of power spectral density

Mode Channel (MHz) (dBRrr?/SC’:f(ILz) (dBrI;:;gIIEHz) Conclusion
2402 -9.60 8 Pass
Bluetooth LE mode 2440 -8.47 8 Pass
2480 -9.63 8 Pass
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5.1.7 Spurious Emission

RESULT: Pass
Date of testing : 2017-01-18 to 2017-02-15
Test standard : FCC part 15.247(d)
RSS-Gen
Basic standard : ANSI C63.10: 2013
Clause 11 of KDB 558074 v03r01
Limits : FCC part 15.209(a)
Kind of test site : 3m Semi-Anechoic Chamber & Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A.1.a,A.2.a
Ambient temperature : 25C
Relative humidity : 60%
Atmospheric pressure : 101kPa

The frequency range of testing is 9kMHz to 26.5GHz, and no any emissions were found
from 9kHz to 1GHz, hence for the radiated emission from 9kHz to 1GHz, only the worst
case were recorded.

For details refer to following test plot.
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3 L E BTL Inc.
do tha bazt

EDR

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
www.newbtl.com

Site: DG-CBO01

Limit: FCC 15.209_3m(QP&AVG)_new

EUT: Smart Media Phone
M/N: SIP-T58V
Note:

Polarization: Temperature: 25 (C)
Power: AC 120V/60Hz Humidity: 60 %

Distance: 3m
Mode: TX_0_1

Radiated Emission Measurement

File :FCCP_SKTO30M Data #1 Date: 2017-1-18 Time: 15:01:07
150.0  dBuV/m
140
130 :
120
110
100 ' :
20 ‘ . i :
80 [e— -
70 LTl o
o % |
. ) ' M
PR
40
30
20
10
o
-10.0
0.009 (MHz) 0.150
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
* 0.0264  34.20 22.73 56.93 119.17 -62.24 AVG
0.0524  29.30 19.79 49.09 11322 -64.13 AVG
0.0781 24.80 19.39 4419 109.75 -65.56 AVG
*:Maximum data  x:Over limit  !:over margin (Reference Only
File :FCCP_9KTO30M\Data :#1 Page: 1 Test engineer : BIAO

Seite 38 von 102
Page 38 of 102
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No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
3 t E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

o thae bast www.newbtl.com

Site: DG-CBO01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m

M/N: SIP-T58V Mode: TX_90_1

Note:

Radiated Emission Measurement
File :FCCP_SKTO30M Data #3 Date: 2017-1-18 Time: 15:11:14
150.0 dBu¥/m

140

130

120

11D ‘ . .
100 ‘ Lo

90 . . . ‘ ‘ i : L
70 : ) : ‘ :
" %% P N
[l .
£l : : :
20
10 '
0 ,
-10.d |

0.009 [MHz) 0.150

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment
1 0.0138 33.90 23.89 57.79 124.81 -67.02 AVG
2> 0.0261 30.10 22.77 52.87 119.27 -66.40 AVG
3 0.0460  26.10 20.31 4641 11435 -67.94 AVG
*:Maximum data  x:Over limit !:over margin {Reference Only

File :FCCP_9KTO30M\Data #3 Page: 1 Test engineer : BIAO
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.

g l E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
fo M bagt www.newbtl.com
Site: DG-CBO01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_0_2
Note:
Radiated Emission Measurement
File :FCCP_9KTO30M Data :#2 Date: 2017-1-18 Time: 15:04:11

150.0 dBuV/m

140

130

120

10

100

]

an

7

60

50

[1]

30

20

10

0

-10.d ;

0.150 0.5 [MH2) 5 30.000

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment

1 0.2603  23.60 18.64 4224 99.30 -57.06 AVG

2~ 22367 3110 17.60 4870 69.54 -20.84 QP

3 41574  22.00 18.43 4043 6954 -29.11 QP
*:Maximum data  x:Over limit  [:over margin {Reference Only

File :FCCP_9KTO30M\Data #2

Page: 1 Test engineer : BIAO
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No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.

§ t L BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do fha bast www.newbtl.com
Site: DG-CB01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_90_2
Note:
Radiated Emission Measurement
File :FCCP_SKTO30M Data #4 Date: 2017-1-18 Time: 15:07:54

150.0 dBu¥/m

140
130
120
110
100
a0

B0
7
60
50
40
30
20
10
0 H
“1eg .
0.150 0.5 [MHz2) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuV/m dBuVim dB Detector  Comment
1 0.1835 26.20 18.71 4491 102.33 -57.42 AVG
2" 1.6190 25.60 17.82 43.42 63.42 -20.00 QP
3 22132 28.00 17.63 4563 69.54 -23.91 QP
*:Maximum data  x:Over limit  !:over margin {Reference Only

File :FCCP_9KTO30M\Data :#4

Test engineer :

Page: 1

BIAO
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No.3.JinShaGang 1st Road, ShiXia,Dal.ang Town,DongGuan,China.

L E BTL Inc.  Teil: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do e bit www.newbtl.com 3
Site: DG-CB03 Polarization: Horizontal Temperature:  25(C)
Limit: FCC Class B 3m Radiation Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2402
Note:
Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #1 Date: 2017-2-14 Time: 20:22:30
80.0  dBuV/m
70
60 )
50 F—
1] A ‘ ¥ I :
- — ) .
) W
20 JL‘"‘ : o ;
10
0.0 :
30,000 127.00 224.00 321.00 418.00 §15.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment
1 247.280 46.34 -14.08 32.26  46.00 -13.74 peak
2 346.705 4245 -11.15 31.30 46.00 -14.70 peak
3 405.390 4145 -7.80 33.65 46.00 -12.35 peak
4 * 445.645 4462  -7.98 36.64 46.00 -9.36 peak
5 692.995 3406 -2.39 31.67 46.00 -14.33 peak
6 890.875 33.68 1.93 35.61 46.00 -10.39 peak
*:Maximum data  x:Over limit  !:over margin (Reference Only
File :FCCP_BELOW1G_1\Data #1 Page: 1 Test engineer : Welly
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_- - No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.
§ t E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

fo o bact www.newbtl.com

Site: DG-CB03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC Class B 3m Radiation Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m

M/N: SIP-T58Y Mode: TX_1M_2402

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data :#4 Date: 2017-2-14 Time: 20:29:06
80.0 dBu¥/m

70
60

50

40‘——[——1

: M«MWMMJW L

10
0.0
30,006 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freg.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuV/m dBuVv/m dB Detector  Comment

1 38.730 4584 -14.08 31.78 40.00 -8.22  peak
2 56.675 42.06 -13.45 28.61 40.00 -11.39 peak
3 445,645 38.44 -7.98 30.46 46.00 -15.54 peak
4 594.055 37.85 -6.76 31.09 46.00 -14.91 peak
5 649.830 39.22 -4.19 35.03 46.00 -10.97 peak
6 * 692.995 42.49 -2.39 40.10 46.00 -5.90 peak

*Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_BEI.OW1G_1\Data #4 Page: 1 Test engineer : Welly
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g E E BTL Ing.
Jo Ha bast

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

www.newbtl.com

Site: DG-CB03

Limit: FCC Class B 3m Radiation

EUT: Smart Media Phone
M/N: SIP-T58V
Note:

Polarization:

Power:

Distance: 3m
Mode: TX_1M_2441

Horizontal

AC 120V/60Hz

Temperature: 25 (C)
Humidity: 60 %

Radiated Emission Measurement

File :FCCP_BELOW1G_1 Data :#2 Date: 2017-2-14 Time: 20:24:00
80.0 dBuV/m
n i
60 |
50 E

40

10

_l__—l
30—~—J——-——z1 & 1 ‘ 5‘

0.03 000 127.00 224.00 321.00 416.00 515.00 612.00 209.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuv/m dBuV/m dB Detector  Comment

1 247.765 4810 -14.10 34.00 46.00 -12.00 peak

2 346.705 4247 -11.15 31.32 46.00 -14.68 peak

3 396.175 41.12 -8.04 33.08 46.00 -12.92 peak

4 445.645 43.52 -7.98 35.54 46.00 -10.46 peak

5 692.995 34.37 -2.39 31.98 46.00 -14.02 peak

6 * 940.345 33.55 2.49 36.04 46.00 -9.96 peak
*:Maximum data  x:Over limit  !:over margin {Reference Only
File :FCCP_BELOW1G_1\Data #2 Page: 1 Test engineer : Welly
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L

BTL Inc.
do tha bart

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
www.newbtl.com

Site: DG-CBO03

Limit: FCC Class B 3m Radiation
EUT: Smart Media Phone

M/N: SIP-T58V
Note:

Polarization:

Power:

Distance: 3m
Mode: TX_1M_2441

Vertical

AC 120V/60Hz

Temperature: 25 (C)
Humidity: 60 %

Radiated Emission Measurement

File :FCCP_BELOW1G_1 Data #5 Date: 2017-2-14 Time: 20:31:43
B0.0  dBuV/m
70 !
60 .
- | T
w0 |—1 N
1 f 3 i
* | WWM
20 :
10
0.0 :
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment
1 38.730 46.90 -14.06 32.84 40.00 -7.16 peak
2 247.280 4442 -14.08 30.34 46.00 -15.66 peak
3 445,645 40.68 -7.98 3270 46.00 -13.30 peak
4 625.095 39.53  -5861 33.92 46.00 -12.08 peak
5 649.830 41,47 419 37.28 46.00 -872 peak
6 * 692995 42,24 239 39.85 46.00 -6.15 peak
*Maximum data  x:Over limit  L:over margin {Reference Only
File :FCCP_BELOW1G_1\Data #5 Page: 1 Test engineer : Welly




Produkte
Products

Prifbericht - Nr.:

Test Report No.

50074759 001

Seite 46 von 102
Page 46 of 102

SLL

8TL Inc.
Jo tha bast

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

www.newbtl.com

Site: DG-CB03

Limit: FCC Class B 3m Radiation
EUT: Smart Media Phone

M/N: SIP-T58V
Note:

Polarization:

Power:

Distance: 3m
Mode: TX_1M_2480

Horizontal Temperature: 25 (C)

AC 120V/60Hz

Humidity: 60 %

File :FCCP_BELOW1G_1

80.0 dBu¥/m

Date: 2017-2-14

Radiated Emission Measurement
Data #3

Time: 20:26:22

70

60

40

10

0-03(.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment Limit  Margin
MHz dBuvV dB dBuVim dBuV/m dB Detector Comment

1 247.280 46.31 -14.08 32.23 46.00 -13.77 peak

2 346.705 4220 -11.15 31.05 46.00 -14.95 peak

3 396.175 4214  -8.04 34.10 46.00 -11.90 peak

4> 445645 4232 -798 34.34 46.00 -11.66 peak

5 525.185 40.27  -7.11 33.186 46.00 -12.84 peak

6 692.995 36.66 -2.39 34.27 46.00 -11.73 peak
*:Maximum data  x:Over limit  !:over margin (Reference Only
File :FCCP_BELOW1G_1\Data #3 Page: 1 Test engineer : Welly
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- No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
i : BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
] do Mha bact www.newbtl.com
Site: DG-CB03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC Class B 3m Radiation Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2480
Note:

Fite :FCCP_BELOW1G_1

80.0  dBuY/m

Radiated Emission Measurement
Data #6 Date: 2017-2-14 Time: 20:34:31

70

60

10 - r 3
0
20
10
0.0 |
30000 127.00 224.00 321.00 418.00 515.00 512.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuV/m dBuv/m dB Detector Comment o
1 39.215 46.39 -14.01 32.38 40.00 -7.62 peak
2 247.280 49.14 -14.08 35.086 46.00 -10.94 peak
3 264.255 51.57 -13.87 37.70 46.00 -8.30 peak
4 445.645 41.86 -7.98 33.88 46.00 -12.12 peak
5 649.830 41.57 -4.19 37.38 46.00 -8.62 peak
6 * 692.995 42.70 -2.39 40.31 46.00 -569 peak
*:Maximum data  x:Over limit

I:over margin (Reference Only

File :FCCP_BELOW1G_1\Data #6 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

& % BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 :
4 o tha bast www.newbtl.com =
Site: DG-CB03 Polarization:  Horizontal Temperature:  25(C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2402
Note:
Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#1 Date: 2017-2-15 Time: 20:43:26
80.0 dBuV/m
70
60
50
&
40
1
0 X
20
10 ;
0.0 i
1000.000 3550.00  6100.00  8650.00  11200.08 13750.00 16300.00 16650.00 21400.00 26500.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuv/m dBuV/m dB Detector ~ Comment
1 * 4803.991 25.50 4.77 30.27 54.00 -23.73 AVG
2 4804.018 37.29 4.77 42.06 7400 -31.94 peak
*“Maximum data  x:Over limit  l:over margin {Reference Only
File :FCCP_ABOVE1G\Data :#1 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,Dat.ang Town,DongGuan,China.
§ i E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

do tha bast www.newbtl.com

Site: DG-CBO03 Polarization: Vertical Temperature:  25(C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m

M/N: SIP-T58V Mode: TX_1M_2402

Note:

Radiated Emission Measurement

File :FCCP_ABOVE1G Data :#2 Date: 2017-2-15 Time: 20:44:27

80.0 dBuV/m

70

60

50
2
b4

[
1

a0 X .

20

10

0.0

1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Reading Correct Measure- )

No. Mk.  Freq.  Level Factor  ment Limit ~ Margin

MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment
1" 4804.320 25.87 4,77 30.64 54.00 -23.36 AVG
2 4804.250 38.56 4.77 43.33 7400 -30.67 peak

*:Maximum data  x:Over limit !;over margin (Reference Only

File .FCCP_ABOVE1G\Data :#2 Page: 1 Test engineer : Welly
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T

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do tha bt www.newbtl.com
Site: DG-CBO03 Polarization: Horizontal Temperature:
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2441
Note:
Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#8 Date: 2017-2-15 Time: 20:52:18
80.0 dBu¥/m
70
1}
50 '
0 £
30 . ;'(
20 i
10
0.0 i
1000.000 3550.00  $100.00  B8650.00  11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ~ ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment
1* 4881.240 23.63 5.10 28.73 54.00 -25.27 AVG
2 4882.323 34.42 5.10 39.52 74.00 -34.48 peak
*Maximum data  x:Over limit  l:over margin {Reference Only
File :FCCP_ABOVE1G\Data #8 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do tha Jast www.newbtl.com

Site: DG-CBO03 Polarization:  Vertical Temperature:  25(C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120v/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m

M/N: SIP-T58V Mode: TX_1M_2441

Note:

Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#7 Date: 2017-2-15 Time: 20:51:50
80.0 dBu¥/m

70

60

50

poan

40

20

10

0.0
1000.000 3550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuV/m  dBuv/m dB Detecter  Comment
1 4880.892 34.38 5.10 39.48 74.00 -34.52 peak
2 * 4883.135 22.58 510 27.68 5400 -26.32 AVG

*:Maximum data  x:Over limit l:over margin {Reference Only

File :FCCP_ABOVE1G\Data #7 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
a E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do fha bast www.newbtl.com
Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2480
Note:

Radiated Emission Measurement

Fite :FCCP_ABOVE1G Data #9 Date: 2017-2-15 Time: 20:54:33

80.0 dBu¥/m

70

60

50
2
x |

40
1

30 %

20

10

0.0

1000.000 3550.00 6100.00 8650.00  11200.00 13750.00 16300.00 18850.00  21400.0D 26500.00 MHz
Reading Correct Measure- )

No. Mk.  Freq.  Level Factor  ment Limit  Margin

MHz dBuvV dB dBuv/m  dBuVim dB Detector  Comment
1%  4960.328 2617 5.44 31.61 54.00 -22.39 AVG
2 4960.117 38.21 5.43 43.64 74.00 -30.36 peak

*:Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP_ABOVE1G\Data #9 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

BTL Ing.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
Ao Ha bt www.newbtl.com
Site: DG-CBO03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2480
Note:
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #10 Date: 2017-2-15 Time: 20:56:51
80.0 dBuV/m
70
21}
50
1
X
10
) ;
30 X !
20
10 ;
0.0 i
1000.000 3550.00  6100.00  ©650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ~ ment Limit  Margin
MHz dBuvV dB dBuV/m dBuV/m dB Detector  Comment
1 4960.326 36.87 544 42.31 74.00 -31.69 peak
2 *  4960.238 24.39 543 29.82 54.00 -24.18 AVG
*:Maximum data  x:Over limit l:over margin (Reference Only
File :FCCP_ABOVE1G\Data #10 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
g a E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do tha bt www.newbtl.com
Site: DG-CB03 Polarization:  Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_3M_2402
Note:

Radiated Emission Measurement

File :FCCP_ABOVE1G Data :#4 Date: 2017-2-15 Time: 20:47:00
80.0 dBuV/m
70
(1)
50
2
[ X
ao 1
X
20
10
0.0 :
1000.000 3550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz

Reading Correct Measure- .
No. Mk. Freq.  Level Factor ~ ment  Limit  Margin

MHz dBuV dB dBuvim dBuV/m dB Detector  Comment
1* 4803.680 22.38 4.77 27.15 54.00 -26.85 AVG
2 4803.752 35.91 a4.77 40.68 7400 -33.32 peak

*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_ABOVE1G\Data :#4 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
a E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

do thabet www.newbtl.com W
Site: DG-CB03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_3M_2402
Note:

Radiated Emission Measurement

File :FCCP_ABOVE1G Data #3 Date: 2017-2-15 Time: 20:45:36
80.0  dBuV/m
70
60
50
40 % :
30 1
x H
20
10 ’
0.0 ! :
1000.000 3550.00 610000 865000 1120000 13750.00 16300.00  18850.00  21400.00 26500, 00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit  Margin

MHz dBuv dB dBuV/m  dBuV/m dB Detector Comment
1 * 4801.600 22.31 477 27.08 54.00 -2692 AVG
2 4805.445 34.53 478 39.31 74.00 -34.69 peak

*:Maximum data  x:Over limit !:over margin {Reference Only

File :FCCP_ABOVE1G\Data #3 Page: 1 Test engineer : Welly
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TL

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-83189-6000 Post Code: 523792
So tha bart www.newbtl.com
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_3M_2441
Note:
Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#5 Date: 2017-2-15 Time: 20:47:54
80.0 dBuV/m
70
60
50
i £ 1
30 1
X
20
10
0.0 :
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
Reading Correct Measure- .
No. Mk. Freq.  Level Factor ~ ment Limit  Margin
MHz dBuV dB dBuV/m dBuv/m dB Detector Comment
1* 4882755 22.54 5.10 2764 5400 -2636 AVG
2 4884.480 35.44 5.11 4055 7400 -33.45 peak
*Maximum data  x:Over limit }:over margin {Reference Only
File :FCCP_ABOVE1G\Data :#5 Page: 1 Test engineer : Welly
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do Ha bast www.newbtl.com

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
4 a E BTL inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

Site: DG-CB03
Limit: FCC RF_15.247_3M_(Peak)
EUT: Smart Media Phone

Polarization:  Vertical Temperature: 25 (C}
Power: AC 120V/60Hz Humidity: 60 %

Distance: 3m

M/N: SIP-T58V Mode: TX_3M_2441
Note:
Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#6 Date: 2017-2-15 Time: 20:49:34
80.0 dBuV¥/m
70
60
50
w0 %
2
30 - &
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Reading Correct Measure- .
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuv/im dB Detector Comment

1 4880.910 34.65 5.10 39.75

74.00 -34.25 peak

2 * 4881.972 23.10 510 28.20

5400 -25.80 AVG

*:Maximum data  x:Over limit l:over margin

File :FCCP_ABOVE1G\Data ‘#6

{Reference Only

Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
% % BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
dotha bt www.newbtl.com
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120v/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_3M_2480
Note:

Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#12 Date: 2017-2-15 Time: 21:03:11
80.0 dBuV/m

]
60
50
)
X
40
2
X
30
20
10
0.0 . H
1000.000 3550.00  6100.00  B650.00  11200.00 13750.00 6300.00 16650.00  21400.00 26500.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuvV dB dBuV/m dBuV/m dB Detector Comment
1 4959.217 38.55 5.43 43.98 74.00 -30.02 peak
2 *  4959.221 26.48 5.43 31.91 54.00 -22.09 AVG

*Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_ABOVE1G\Data #12 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.

i % § BTLInc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
o tha bact www.newbtl.com
Site: DG-CB03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_3M_2480
Note:
Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#11 Date: 2017-2-15 Time: 20:59:14
80.0 dBuV/m
70
60
50
& |
40 !
1
30 X
20
10
0.0 : .
1000.000 3550.00  6100.00  BES0.00  11200.00 13750.00 15300.00 18850.00 21400.00 26500.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim dBuv/m dB Detector Comment
1* 4959979 2519 543 3062 5400 -2338 AVG o
2 4959.932 36.82 543 4225 7400 -31.75 peak
*Maximum data  x:Over limit l:over margin (Reference Only
File :FCCP_ABOVE1G\Data #11 Page: 1 Test engineer : Welly

Seite 59 von 102
Page 59 of 102




Produkte
Products

Prufbericht - Nr.: 50074759 001 Seite 60 von 102

Test Report No. Page 60 of 102

Test Plot of Band Edge

S - No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
a E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
B do tha bast www.newbtl.com
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak} Power:  AC 120v/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2402
Note:

Radiated Emission Measurement
File :FCCP_BANDEDGE Data #12 Date: 2017-2-14 Time: 21:28:12
115.0 dBu¥/m

105

P

95

a5

75

65

4
X

45

3 RN

2377.000 2382.00 2387.00 2392.00 2397.00 2402.00 2407.00 2412.00 2417.00 2427.00 MHz

Reading Correct Measure- .
No. Mk.  Freq.  Level Factor ment Limit  Margin

MHz dBuvV dB dBuv/m  dBuV/m dB Detector  Comment
1 2390.000 23.08 33.01 56.09 7400 -17.91 peak
2 2390.000 13.00 33.01 46.01 5400 -7.99 AVG
3 * 2401975 63.29 33.06 96.35 54.00 4235 AvVG Nolimit
4 X 2402125 67.11  33.06 100.17 7400 26,17 peak Nolimit

*Maximum data  x:Over limit  l:over margin {Reference Only

File :FCCP_BANDEDGE\Data #12 Page: 1 Test engineer : Welly
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No.3.Jin8haGang 1st Road,ShiXia,Datang Town,DongGuan,China.

% BTL Inc.  Tel (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
i dotha bt www.newbil.com
Site: DG-CB03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2402
Note:
Radiated Emission Measurement
File :FCCP_BANDEDGE Data :#1 Date: 2017-2-14 Time: 21:05:57
115.0 dBuV/m
105 :
95 34‘
85
75
65
1
55 X
: S
45 %
5.0 ‘
2377.000 2382.00  2387.00  2392.00  2397.00 240200  2407.00 241200 2417.00 2427.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBuVv/m dBuV/m dB Detector Comment
1 2390.000 2322 3301 56.23 74.00 -17.77 peak
2 2390.000 12.98  33.01 4599 5400 -8.01 AVG
3 *  2401.975 56.89 33.06 89.95 5400 3595 AVG Nolimit
4 X 2402125 60.50 33.06 93.56 7400 19.56 peak Nolimit
*“Maximum data  x:Over limit l:over margin (Reference Only
File :FCCP_BANDEDGE\Data #1 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

& E BTL Ing.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
7 dotta bt www.newbtl.com ;
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2441
Note:
Radiated Emission Measurement
File :FCCP_BANDEDGE Data :#11 Date: 2017-2-14 Time: 21:27:03
1150 dBuV/m
105
2
®
a5
85
75
65
55 J k
[
35.0 :
2416.000 2421.00  2426.00 243100  2436.00 2441.00 244600 2451.00  2456.00 2466.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment
1*  2440.975 61.75 33.22 94.97 54.00 40.97 AVG Nolimit
2 X 2441150 65.29 33.22 98.51 7400 2451 peak Nolimit
*:Maximum data  x:Overlimit !:over margin (Reference Only

File :FCCP_BANDEDGE\Data #11

Page: 1 Test engineer : Welly
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50074759 001

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
a % BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do tha bt www.newbtl.com
Site: DG-CBO03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120v/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2441
Note:
Radiated Emission Measurement
File :FCCP_BANDEDGE Data :#2 Date: 2017-2-14 Time: 21:07:36
115.0  dBuV/m
105
95
85 %
7% A
65
55 j \
45
35.0 : :
2416.000 2421.00 242600 2431.00  2435.00 2441.00 2446.00  2451.00  2456.00 2466.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1* 2440975 50.17 3322 83.39 5400 29.39 AVG Notimit
2 X 2441.000 5428 33.22 87.50 7400 13.50 peak Nolimit
*:Maximum data  x:Over limit  l:over margin (Reference Only
File :FCCP_BANDEDGE\Data :#2 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.

a E BTLInc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do th bt www.newbtl.com :
Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120v/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2480
Note:
Radiated Emission Measurement
File :FCCP_BANDEDGE Data :#10 Date: 2017-2-14 Time: 21:24:55
115.0 dBu¥/m
105
2
f
95
85
75
65
3
55 X
J
X
[
35.0 :
2455.000 2460.00 246500  2470.00 247500  2480.00 248500  2450.00  2495.00 2505.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBuv/m dBuVv/m dB Detector Comment
1* 2479975 6093 3339 9432 5400 4032 AVG Nolimit o
2 X 2480.000 65.08 33.39 98.47  74.00 24.47 peak Nolimit
2483.500 21.80 33.40 5520 74.00 -18.80 peak
2483.500 13.05 33.40 46.45 54.00 -7.55 AVG
*Maximum data  x:QOver limit  f:over margin {Reference Only
File :FCCP_BANDEDGE\Data #10 Page: 1 Test engineer : Welly
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50074759 001

No.3.JinShaGang tst Road,ShiXia,DaLang Town,DongGuan,China.

. i E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do tha bat www.newbtl.com
Site: DG-CB03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_1M_2480
Note:
Radiated Emission Measurement
File :FCCP_BANDEDGE Data #3 Date: 2017-2-14 Time: 21:09:24
1150  dBuV/m
105
55
85 2
£
75 j\
65
3
X
55
W
h'd
45
35.0
2455000 2460.00 245500  2470.00 247500 2480.00 248500  2490.00  2495.00 2505.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuv/m dBuV/m dB Detector  Comment
1* 2479.975 4521  33.39 78.60 54.00 2460 AVG Nolimit
2 X 2480.100 4896 33.39 8235 7400 835 peak  NoLimit
2483.500 2370 3340 5710 7400 -16.80 peak
2483.500 1299  33.40 46.39 5400 -7.61 AVG
*:Maximum data  x:Over limit l:over margin (Reference Only
File :FCCP_BANDEDGE\Data #3 Page: 1 Test engineer : Welly

Seite 65 von 102
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X % E BTL Inc.
/ do tha bagt

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
www.newbtl.com

Site: DG-CB03

Limit: FCC RF_15.247_3M_(Peak)

EUT: Smart Media
M/N: SIP-T58V
Note:

Phone

Polarization:  Horizontal Temperature: 25 (C)
Power:  AC 120V/60Hz Humidity: 60 %
Distance: 3m

Mode: TX_3M_2402

Radiated Emission Measurement

File :FCCP_BANDEDGE Data :#7 Date: 2017-2-14 Time: 21:20:24
1150  dBuV/m
105
4
b4 i
95 3 |
85
75
65
1
55 X
: o\
5 ¥
35.0 ;
2377.000 2382.00  2387.00 239200  2337.00 2402.00 2407.00 241200  2417.00 2427.00 MHz
Reading Correct Measure- .
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment -
1 2390.000 23.05 33.01 56.06 74.00 -17.94 peak T
2 2390.000 12.98  33.01 4599 5400 -8.01 AVG
3 * 2401975 60.33  33.06 93.39 5400 3939 AVG Nolimit
4 X 2402.000 66.67  33.06 99.73 7400 2573 peak Nolimit
*:Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP_BANDEDGE\Data #7

Page: 1 Test engineer : Welly
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L

BTL Inc.
do Ha bart

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

www.newbtl.com

Site: DG-CB03

Limit: FCC RF_15.247_3M_(Peak)
EUT: Smart Media Phone

M/N: SIP-T58V
Note:

Polarization:  Vertical
Power:  AC 120V/60Hz
Distance: 3m

Mode: TX_3M_2402

Temperature: 25(C)
Humidity: 60 %

File :FCCP_BANDEDGE

Radiated Emission Measurement

Data :#6 Date: 2017-2-14 Time: 21:15:38
115.0 dBu¥/m
105
95
o5 3 :
3 z
75 A
65
1
55 X
: I
45 %
35.0
2377.000 2362.00  2387.00  2392.00 2397.00 240200 2407.00 241200  2417.00 2427.00 MHz
Reading Correct Measure- .
No. Mk.  Freg.  Level Factor  ment Limit  Margin
MHz dBuV dB dBuv/m  dBuV/m dB Detector  Comment
1 2390.000 22.09 33.01 55.10 74.00 -18.90 peak
2 2390.000 12.98 33.01 45.99 5400 -8.01 AVG
3 * 2401975 4457  33.06 7763 5400 2363 AVG Notlimit
4 X 2402.000 50.92 33.06 83.98 74.00 9.98 peak  No Limit
*:Maximum data  x:Over limit l:over margin (Reference Only
File :FCCP_BANDEDGE\Data #6 Page: 1 Test engineer : Welly
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50074759 001

No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.

g E % BTL inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code; 523792
3 So Ba bzt www.newbtl.com 3
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 80 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_3M_2441
Note:
Radiated Emission Measurement
File :FCCP_BANDEDGE Data :#8 Date: 2017-2-14 Time: 21:21:42
1150 dBuM/m
105
X
& 2
85
75
65
55 j \
a5
35.0
2416.000 2421.00  2426.00  2431.00 2436.00 244100  2446.00  2451.00  2456.00 2466.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment  Limit Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment
1 X 2440975 63.56 33.22 96.78 7400 2278 peak Nolimit
2 % 2440.975 57.44  33.22 90.66 54.00 36.66 AVG Nolimit
*Maximum data  x:Over limit  l:over margin (Reference Only
File :FCCP_BANDEDGE\Data :#8 Page: 1 Test engineer : Welly
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fo Ha bask www.newbtl.com

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
i E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code; 523792

Site: DG-CB03
Limit: FCC RF_15.247_3M_(Peak)
EUT: Smart Media Phone

Polarization: Vertical Temperature: 25 (C)
Power:  AC 120V/60Hz Humidity: 60 %

Distance: 3m

M/N: SIP-T&8V Mode: TX_3M_2441
Note:
Radiated Emission Measurement
File :FCCP_BANDEDGE Data #5 Date: 2017-2-14 Time: 21:14:12
115.0 dBuV/m
105
95
85 2
b3
1
75 A
65
) J
45 !
35.0 ;
2416.000 2421.00  2425.00  2431.00 2436.00 2441.00 2446.00 245100  2456.00 246E.00 MHz
Reading Correct Measure- .
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuvV dB dBuVv/m dBuVv/m dB Detector  Comment

1 2440975 43.04 33.22 76.26

54.00 2226 AVG Nolimit

2 X 2441150 49.21 33.22 82.43

74.00 8.43 peak NoLimit

*:Maximum data  x:Over limit  !:over margin

File .:FCCP_BANDEDGE\Data :#5

(Reference Only

Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
a é BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
da fha bt www.newbtl.com
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_3M_2480
Note:

Radiated Emission Measurement
File :FCCP_BANDEDGE Data #9 Date: 2017-2-14 Time: 21:23:05
115.0 dBu¥/m

105
1
95 1
2
8
i
75
&
3
55 X
YRRV
45
35.0 .
BT —|
2455.000 245000  2465.00 247000  2475.00  24B0.00  2485.00  24S0.00  2495.00 7505.00 MHz
Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuVv dB dBuV/m dBuV/m dB Detector Comment
1 X 2479.825 60.38 3339 9377 7400 19.77 peak Nolimit T
2 * 2479.975 5458 3339  87.97 5400 33.97 AVG Nolimit
2483.500 2264 3340 5604 7400 -17.96 peak
2483.500 13.00 3340 4640 5400 -7.60 AVG

*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP_BANDEDGE\Data #9 Page: 1 Test engineer : Welly
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a E BTL Inc.
do tha bucf

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
www.newbtl.com

Site: DG-CB03

Limit: FCC RF_15.247 3M_(Peak)

EUT: Smart Media Phone
M/N: SIP-T58V
Note:

Polarization:  Vertical Temperature: 25 (C)
Power:  AC 120V/60Hz Humidity: 60 %
Distance: 3m

Mode: TX_3M_2480

Radiated Emission Measurement

File :FCCP_BANDEDGE Data :#4 Date: 2017-2-14 Time: 21:12:32
1150 dBuV/m
105
95
85 )
2
75 2
65
a
5 X .
R
45
35.0
2455.000 2460.00 246500  2470.00 247500  2480.00 248500  2490.00  2495.00 2505.00 MHz
Reading Correct Measure- .
No. Mk. Freq. Level Factor  ment Limit  Margin
MHz dBuv dB dBuv/m dBuV/im dB Detector Comment
1 X 2479925 48.58 33.39 81.97 74.00 7.97 peak  NoLimit
2 * 2479.975 42.72  33.39 76.11 54.00 2211 AVG Nolimit
2483.500 22,35 33.40 55.75 7400 -18.25 peak
2483.500 12.99  33.40 46.39 5400 -7.61 AVG
*:Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP_BANDEDGE\Data -#4

Page: 1 Test engineer : Welly
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Test Plot of Low Energy

: % % BTL Inc.
do fha bast

No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

www.newbtl.com

Site: DG-CB01

Limit: FCC 15.209_3m(QP&AVG)_new

EUT: Smart Media Phone
M/N: SIP-T58V
Note:

Polarization:
Power: AC 120V/60Hz
Distance: 3m

Mode: TX_0_1

Temperature: 25 (C)
Humidity: 60 %

File :FCCP_SKTO30M
150.0 dBuV/m

Radiated Emission Measurement

Data #1

Date: 2017-1-18

Time: 15:01:07

140
130
120
110
100
€0
80
70

40

P WWWMJW

36
20
10
o ;
-10.0 |
0.009 MHz) 0.150
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m Detector  Comment
1 0.0264  34.20 22.73 5693 119.17 -62.24 AVG
2 0.0524 29.30 19.79 49.09 11322 -64.13 AVG
3 0.0781 24.80 19.39 4419 109.75 -65.56 AVG
*:Maximum data  x:Over limit  !:over margin (Reference Only
File :FCCP_9KTO30M\Data #1 Page: 1 Test engineer : BIAO
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
BTL inc.  Tel: (0769)-8318-3000 Fax:{0769)-8319-6000 Post Code: 523792
do fha bact www.hewbtl.com

Site: DG-CBO1 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m

M/N: SIP-T58V Mode: TX_90_1

Note:

Radiated Emission Measurement
File :FCCP_SKTC30M Data #3 Date: 2017-1-18 Time: 15:11:14
150.0 dBu¥/m

140
130 : ’
120 : )

10 - _

100 ‘ o 3

90
80

70
60
50
40
30
20
10
0
-10.0 :
0.009 {MHz) 0.150
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment Limit ~ Margin
MHz dBuvV dB dBuv/m dBuv/m dB Detector  Comment
1 0.0138 33.90 23.89 57.79 12481 -67.02 AVG
2" 0.0261 30.10 22.77 52.87 11927 -66.40 AVG
3 0.0460 26.10 20.31 46.41 11435 -67.94 AVG
*:Maximum data  x:Over limit !:over margin (Reference Only

File :FCCP_9KTO30M\Data #3 Page: 1 Test engineer : BIAC
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

do fha bt www,newbtl.com
Site: DG-CB01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_0_2
Note:

Radiated Emission Measurement
File :FCCP_SKTO30M Data :#2 Date: 2017-1-18 Time: 15:04:11

150.0 dBuv/m

148
130
120
110
100
LT}
a0
70
60 JJMM
50 3
4 X
30
20
10
0 H
-10.d ‘
0.150 0.5 MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment Limit ~ Margin
MHz dBuv dB dBuV/m dBuVv/m dB Detector  Comment
1 0.2603 2360 1864 4224 99.30 -57.06 AVG D -
2 * 22367 3110 1760 4870 6954 -20.84 QP
3 41574  22.00 18.43 4043 69.54 -29.11 QP
*:Maximum data  x:Over limit  }:over margin (Reference Only
File :FCCP_9KTO30M\Dala :#2 Page: 1 Test engineer : BIAO
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
a & BTL Ing.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
o tha bact www.newbtl.com
Site: DG-CBO01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power:  AC 120v/60Hz Hurnidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_90_2
Note:

Radiated Emission Measurement
File :FCCP_SKTO30M Data #4 Date: 2017-1-18 Time: 15:07:54
150.0 dBuV/m

140
130
120
110
100
]
1]
70

10

0
-0.d

0.150 05 (MHz) 5 30.000

Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment
1 0.1835 2620  18.71 4491 10233 -57.42 AVG -
2 1.6190  25.60 17.82 43.42 63.42 -20.00 QP
3 2.2132 28.00 17.63 45.63 69.54 -2391 QP
*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_9KTO30M\Data .#4 Page: 1 Test engineer : BIAO
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.

% & E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do tha bust www.newbtl.com
Site: DG-CBO03 Polarization: Horizontal Temperature:  25(C)
Limit: FCC Class B 3m Radiation Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2402
Note:
Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #6 Date: 2017-2-14 Time: 20:27.51

80.0 dBuV/m

70

60

50

30

20
10
0.0 :
30.000  127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment -
1 111.480 38.96 -14.48 24.48 43.50 -19.02 peak T
2 247.280 48.33 -14.08 3425 46.00 -11.75 peak
3 346.705 4234 -11.15 3119  46.00 -14.81 peak
4 396.175 43.12 -8.04 35.08 46.00 -10.92 peak
5* 445645 4399 -7.98 36.01 46.00 -9.99 peak o
6 692.995 37.04 -2.39 3465 46.00 -11.35 peak
*:Maximum data  x:Over limit !:over margin (Reference Only
File :FCCP_BELOW1G_1\Data #6 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
% E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 ¢ g
dothabt www.newbtl.com Wk
Site: DG-CBO03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC Class B 3m Radiation Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2402
Note:
Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data :#1 Date: 2017-2-14 Time: 20:13:18

80.0  dBuV/m

70

60

. n

J [
0 . g
3 4 !

30 2 .

10 ‘ E

0.0

30000 127.00 224,00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Reading Correct Measure-

No. Mk.  Freq.  Level Factor  ment Limit  Margin

MHz dBuv dB dBuVim dBuv/m dB Detector ~ Comment
1 38.730  46.84 -14.06 3278 4000 -722 peak S
2 247.765 43.57 -14.10 29.47  46.00 -16.53 peak
3 445.645 4042  -7.98 3244  46.00 -13.56 peak -
4 544.585 3840 -5.10 33.30 46.00 -12.70 peak
5 649.830 4198 -4.19 37.79 46.00 -8.21 peak
6 * 692.995 4229 -2.39 39.90 46.00 -6.10 peak i
*Maximum data  x:Over limit !:over margin {Reference Only

File :-FCCP_BELOW1G_1\Data #1 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. 5
a E BTL Ing,  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 L
; dotha et www.newbtl.com el b
Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC Class B 3m Radiation Power.  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2440
Note:
Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data :#5 Date: 2017-2-14 Time: 20:24:49
80.0  dBuV/m
70
&0
50
40 ; :
T g $ 3 |
3 : !
30 : " “
1 . i
20 " ‘ :
10 W : ;
0.0 ' :
30.000 127.00 224.00 321.00 416.00 515.00 612.00 709,00 806.00 1000.00 MHz

Reading Correct Measure- .
No. Mk. Freq. Level Factor ~ ment  Limit  Margin

MHz dBuvV dB dBuVim dBuV/m dB Detector  Comment
1 175.015 37.77 1254 25.23 43.50 -18.27 peak
2 247.280 4845 -14.08 34.37 46.00 -11.63 peak
3 346.705 43.22 -11.15 32.07 46.00 -13.93 peak
4 405.390 43.41 -7.80 35.61 46.00 -10.39 peak
5* 445645 44.92 -7.98 36.94 46.00 -9.06 peak
6 692.995 37.78  -2.39 35.39 46.00 -10.61 peak
*:Maximum data  x:Over limit  !l:over margin {Reference Only

File :FCCP_BELOW1G_1\Data #5 Page: 1 Test engineer : Welly
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3T

BTL Inc.
So tha bart

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

www.newbtl.com

Site: DG-CB03

Limit: FCC Class B 3m Radiation
EUT: Smart Media Phone

M/N: SIP-T58V
Note:

Polarization:

Power:

Distance: 3m
Mode: TX_2440

Vertical Temperature: 25 (C)
AC 120V/60Hz Humidity: 60 %

File :-FCCP_BELOW1G_1

80.0 dBu¥/m

Radiated Emission Measurement
Date: 2017-2-14 Time: 20:15:04

Data #2

70

60

50

4n—r—f

N

5§ :
3 4 '
* 2 MMMM
20 w
I i 3 :
10 ’
0.0 ; i
30000 127.00 224.00 321.00 418.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- .
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuv/m dB Detector Comment
1 38.730 4727 -1406 3321 4000 -6.79 peak o
2 247.280 44.01  -14.08 29.93 46.00 -16.07 peak
3 445,645 42.01 -7.98 34.03 46.00 -11.97 peak
4 544.585 38.15 -510 33.05 46.00 -12.95 peak
5 649.830 4176  -419 37.57 46.00 -843 peak
6 692.995 4135 -2.39 38.96 46.00 -7.04 peak
*:Maximum data  x:Over limit  !:over margin (Reference Only
File :FCCP_BELOW1G_1\Data #2 Page: 1 Test engineer : Welly




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50074759 001

Seite 80 von 102
Page 80 of 102

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

§ & E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do Ma bazt www.newbtl.com
Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC Class B 3m Radiation Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_ 2480
Note:
Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #4 Date: 2017-2-14 Time: 20:20:41

80.0 dBuV/m

70

60

Ma 000 127.00 224.00 321.00 418.00 515.00 $12.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment Limit  Margin
MHz dBuv dB dBuV/m dBuv/m dB Detector ~ Comment
1 175.015 3713 -1254 2459 4350 -1891 peak T
2 247.280 48.23 -14.08 34.15 46.00 -11.85 peak
3 346.705 4188 -11.15 30.73 46.00 -15.27 peak
4 396.175 42.11 -8.04 3407 46.00 -11.93 peak
5" 445.645 44.51 -7.98 36.53 46.00 -947 peak
6 692.995 35.21 -2.39 32.82 46.00 -13.18 peak
*Maximum data  x:Over limit  :over margin (Reference Only
File :FCCP_BELOW1G_1\Data #4 Page: 1 Test engineer : Welly




Produkte

Products
Prufbericht - Nr.: 50074759 001 Seite 81 von 102
Test Report No. Page 81 of 102

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
d & % BTL inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do fha bast www.newbtl.com
Site: DG-CB03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC Class B 3m Radiation Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2480
Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data :#3 Date: 2017-2-14 Time: 20:17:48
80.0 dBuV/m

70
60

50

T

oyl

10

Mauuoo 127.00 224.00 321.00 418.00 515.00 612.00 709_100 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MH2 dBuv dB gBuv/im aBuvim aB Detector ~Comment

1 38.730 46.24 -14.06 32.18 40.00 -7.82 peak

2 247.765 4486 -14.10 30.76 46.00 -15.24 peak

3 445.645 40.39 -7.98 32.41 46.00 -13.59 peak

4 594.055 39.08 -6.76 32.32 46.00 -13.68 peak

5 649.830 41.78 -4.19 37.59 46.00 -8.41 peak

6 * 692.995 42.38 -2.39 39.99 46.00 -6.01 peak

*:Maximum data  x:Over limit  L:over margin (Reference Only

File :FCCP_BELOW1G_1\Data #3 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
i E BTL inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do i bit www.newbtl.com 7
Site: DG-CB03 Polarization: Horizontal Temperature:  25(C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2402
Note:
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #6 Date: 2017-2-15 Time: 20:39:50
80.0 dBu¥/m
70
€0
50
2 '
10 X !
30 1
X
20
10
0.0 :
1000.000 3550.00  6100.00  B6650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment
1% 4803.460 2280 477 2767 5400 2633 AVG o
2 4803.715 35.13 4.77 39.90 74.00 -3410 peak
*:Maximum data  x:Over limit  L:over margin {Reference Only
File :FCCP_ABOVE1G\Data #6 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
& E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do Bha bart www.newbtl.com
Site: DG-CB03 Polarization:  Vertical Temperature:
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2402
Note:

Radiated Emission Measurement

File :FCCP_ABOVE1G Data :#1 Date: 2017-2-15 Time: 20:27:31
80.0 dBuY/m
70
1]
50 :
I
10 *
30 2
X
20
10
0.0
1000000 3550.00  &100.00 ©650.00  11200.08 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Reading Correct Measure- .
No. Mk. Freqg. Level Factor ment Limit  Margin

MHz dBuv dB dBuV/m dBuvim dB Detector  Comment
1 4804.573 34.57 4.78 39.35 7400 -3465 peak
2 *  4805.748 22.20 4.77 26.97 54.00 -27.03 AVG

*:Maximum data  x:Over limit  L:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#1 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
& % BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
o Hha hast www.newbtl.com
Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak} Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2440
Note:

Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#5 Date: 2017-2-15 Time: 20:38:40
80.0 dBu¥/m

70 : !

60

50

1
10 X
30 L2
X
20
:
10 ‘
0.0 ‘
1000000 3550.00  6100.00  B650.00  11200.00 13750.08 16300.00 18850.00  21400.60 26500.00 MHz
Reading Correct Measure- .
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuVim dBuV/m dB Detector  Comment
1 4881.033 35.01 5.10 40.11 74.00 -33.89 peak
2 * 4881.038 22.49 5.10 27.59 54,00 -26.41 AVG

*:Maximum data  x:Over limit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#5 Page: 1 Test engineer : Welly
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BTL Inc.
do fha bart

L

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
www.newbtl.com

Site: DG-CB03

Limit: FCC RF_15.247_3M_(Peak)
EUT: Smart Media Phone

M/N: SIP-T58V

Note:

Temperature: 25(C)

Humidity: 60 %

Polarization:  Vertical
Power: AC 120V/60Hz
Distance: 3m

Mode: TX_2440

Radiated Emission Measurement

File :FCCP_ABOVE1G Data #2 Date: 2017-2-15 Time: 20:32:54
80.0  dBuv/m
70
50
) X
0 2
X
20
10
0.0
1000.000 3550.00  G100.00  9650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Reading Correct Measure- .
No. Mk. Freq. Level Factor ~ ment Limit ~ Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment
1 4879.645 3445 509 3954 7400 -34.46 peak T
2 *  4880.007 22.37 5.09 27.46 54.00 -26.54 AVG
*:Maximum data  x:Over limit !:over margin {Reference Only
File :FCCP_ABOVE1G\Data :#2 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaL.ang Town,DongGuan,China.
i k BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do tha bt www.newbtl.com

Site: DG-CBO03 Polarization: Horizontal Temperature:  25(C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2480
Note:

Radiated Emission Measurement

File :FCCP_ABOVE1G Data :#4 Date: 2017-2-15 Time: 20:35:39
800 dBuW/m
70
60 i
50
2
40 2
0 -’
3 %
20
10
0.0 i ‘
1000.000 3550.00  6100.00  8650.00 1120000 13750.00 16300.00  18850.00  21400.00 26500.00 MHz

Reading Correct Measure- .
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuV/m dBuV/m dB Detector  Comment
1* 4957.578 22.45 543 27.88 54.00 -26.12 AVG
2 4961.355 34.74 5.44 40.18 74.00 -33.82 peak

*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP_ABOVE1G\Data #4 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
a E BTL [nc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do Ma bt www.newbtl.com
Site: DG-CB03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2480
Note:

Radiated Emission Measurement

Fite :FCCP_ABOVE1G Data :#3 Date: 2017-2-15 Time: 20:34:02
80.0 dBu¥/m
70
60
50
1

10 x

.2
30 % ‘
20
10
0.0 :

1000.000 3550.00 6100.00 8650.00 11200.00 13750.00 16360.00 18850.00 21400.00 26500.00 MHz

Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit  Margin

MHz dBuv dB dBuV/m dBuVim dB Detector  Comment
1 4957.677 34.85 5.43 40.28 74.00 -33.72 peak
2 *  49590.667 22.75 5.43 28.18 54.00 -25.82 AVG

*Maximum data  x:Over limit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data #3 Page: 1 Test engineer : Welly
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Test Plot of Band Edge of Low Energy

i % BTL Inc.
4o fha bact

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
www.newbtl.com

Site:

DG-CB03

Limit: FCC RF_15.247_3M_(Peak)
EUT: Smart Media Phone

M/N:
Note:

SIP-T58V

Polarization:  Horizontal Temperature: 25 (C)
Power; AC 120V/60Hz Humidity: 60 %
Distance: 3m

Mode: TX_2402

115

105

95

85

75

65

55

45

N

File :FCCP_BANDEDGE

.0 dBuY/m

Radiated Emission Measurement
Data #1 Date: 2017-2-14 Time: 20:49:06

W e

o=

J A

77.000 2382.00

2387.00

2392.00 2397.00 2402.00 2407.00 2412.00 2417.00 2427.00 MHz

Reading Correct

Measure-

No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuvV dB dBuVim  dBuV/im  dB Detector  Comment '¥
1 2390.000 2230 33.01 55.31 74.00 -18.69 peak
2 2390.000 13.07 33.01 46.08 54.00 -7.92 AVG
3% 2401.975 62.88 33.06 95.94 54.00 41.94 AVG NolLimit
4 X 2402.000 68.91 33.06 101.97 74.00 27.97 peak Nolimit
*:Maximum data  x:Over limit !:over margin (Reference Only

File :FCCP_BANDEDGE\Data :#1

Page: 1 Test engineer : Welly
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CL

BTL inc.
do tha bact

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

www.newbtl.com

Site: DG-CB03
Limit: FCC RF_15.247_3M_(Peak)
EUT: Smart Media Phone
M/N: SIP-T58V

Note:

Polarization:

Power:

Distance: 3m
Mode: TX_2402

Vertical

AC 120V/60Hz

Temperature: 25 (C)
Humidity: 60 %

Radiated Emission Measurement

File :FCCP_BANDEDGE Data #6 Date: 2017-2-14 Time: 20:59:54
115.0  dBuv/m
105
95 |
4
X
[ 3
75 f\ i
65
55 %
: J A\
45 *
35.0
2377.000 2382.00  2387.00  2392.00 239700 240200  2407.00 241200 2417.00 2427.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment
1 2390.000 2193  33.01 54.94 74.00 -19.06 peak
2 2390.000 13.01  33.01 46.02 5400 -7.98 AVG B
3% 2401975 48.18  33.06 81.24 54.00 2724 AVG Nolimit
4 X 2402.250 5432 33.06 87.38 7400 13.38 peak NoLimit
*:Maximum data  x:Over limit !:over margin (Reference Only
File :FCCP_BANDEDGE\Data #6 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.

& E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
$o thabat www.newbtl.com
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC RF_15.247 _3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2440
Note:
Radiated Emission Measurement
File :FCCP_BANDEDGE Data :#2 Date: 2017-2-14 Time: 20:50:52
115.0 dBuV/m
105
1
M |

95 2

BS il

7% '

65

55 ;

45

35.0

2415.000 2420.00 242500  2430.00 243500  2440.00  2445.00 245000  2455.00 2465.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuv/im dB Detector Comment

1 X 2439.975 66.30 33.22 99.52 7400 2552 peak Nolimit

2 * 2439.975 60.07 33.22 93.29 54.00 39.29 AVG Nolimit
*:Maximum data  x:Over limit !:over margin (Reference Only

File :FCCP_BANDEDGE\Data #2

Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
a E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do Md bact www.newbtl.com
Site: DG-CBO03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2440
Note:

Radiated Emission Measurement
File :FCCP_BANDEDGE Data #5 Date: 2017-2-14 Time: 20:58:29
115.0 dBuV/m

105
95

85

: R ! ‘ ‘
X :

. ] o i

75 [\ :

65
55 } \

15 )

35.0 ! ) ; !

24T5.000 242000  2425.00 2430000 2435.00 244000  2445.00  2450.00  2455.00 2465.00 MHz

Reading Correct Measure- .
No. Mk. Freq. tevel Factor ment Limit  Margin

MHz dBuV dB dBuv/m dBuV/m dB Detector Comment
1 X 2439.950 53.79 3322 87.01 7400 13.01 peak Nolimit
2 2439.975 4755 33.22 80.77 5400 26.77 AVG Nolimit

*Maximum data  x:Over limit !:over margin (Reference Only

File :FCCP_BANDEDGE\Dala #5 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
) a E BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do tha back www.newbtl.com ¢
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C})
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2480

Note:

Radiated Emission Measurement
File :FCCP_BANDEDGE Data :#3 Date: 2017-2-14 Time: 20:52:34
115.0 dBuW/m

105

5 1

B85

75

65
! 3
: X

55 -

S

H X

45

35.0

2455.000 2460.00 2465.00 2470.00 2475.00 2480.00 2485.00 2430.00 2495.00 2505.00 MHz

Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit  Margin

MHz dBuv dB dBuV/m  dBuV/m dB Detector  Comment
1* 2479.950 56.99  33.39 90.38 5400 36.38 AVG Nolimit
2 X 2479.975 63.44  33.39 96.83 74.00 2283 peak Nolimit
3 2483.500 23.64 3340 57.04 7400 -16.96 peak
4 2483.500 13.10 33.40 46.50 54.00 -750 AVG

*Maximum data  x:Overlimit l:over margin (Reference Only

File :FCCP_BANDEDGE\Data #3 Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
& % BTL inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do Mo bt www.newbtl.com
Site: DG-CB03 Polarization:  Vertical Temperature: 25 (C)
Limit: FCC RF_15.247_3M_(Peak) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance: 3m
M/N: SIP-T58V Mode: TX_2480
Note:

Radiated Emission Measurement
File :FCCP_BANDEDGE Data #4 Date: 2017-2-14 Time: 20:56:52
115.0 dBu¥/m

105
95
1
85 X
2
|
75 /\
65
3
X
55
)
Y]
45
35.0 :
2455.000 2450.00 2465.00 2470.00 2475.00 2480.00 2485.00 2490.00 2495.00 2505.00 MHz

Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuv/m dBuv/m dB Detector  Comment
1 X 2479.975 51.62 33.39 85.01 7400 11.01 peak Nolimit
2 *  2479.975 4520  33.39 78.59 54.00 2459 AVG Nolimit
2483.500 2422 33.40 57.62 7400 -16.38 peak
2483.500 13.00 33.40 46.40 5400 -7.60 AVG

*Maximum data  x:Overlimit !:over margin {Reference Only

File :FCCP_BANDEDGE\Data #4 Page: 1 Test engineer : Welly
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5.1.8 Frequency Separation

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2017-02-24

FCC part 15.247(a)(1)
RSS-247 clause 5.1(2)
ANSI C63.10: 2013

2 25kHz or two-thirds of 20dB bandwidth,

whichever is greater
Shield room

Low/ Middle/ High
A.1l.a

25C

60%

101kPa

Table 14: Test result of Frequency Separation of BDR

Measured
Channel Channel -
Channel Frequency (MHz) | Separation Limit (kHz) Result
(MHz)
Low Channel 2402
1.012 0.673 Pass
Adjacency Channel 2403
Mid Channel 2441
1.002 0.618 Pass
Adjacency Channel 2442
High Channel 2479
0.936 0.675 Pass
Adjacency Channel 2480
Table 15: Test result of Frequency Separation of EDR
Measured
Channel Channel -
Channel Frequency (MHz) | Separation Limit (kHz) Result
(MHz)
Low Channel 2402
1.102 0.871 Pass
Adjacency Channel 2403
Mid Channel 2441
: 1.010 0.883 Pass
Adjacency Channel 2442
High Channel 2479
1.080 0.883 Pass
Adjacency Channel 2480

Pass
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5.1.9 Number of hopping frequency

RESULT: Pass

Date of testing : 2017-02-24

Test standard : FCC part 15.247(a)(1)(iii)
RSS-247 clause 5.1(4)

Basic standard : ANSI C63.10: 2013

Limits : > 15 non-overlapping channels

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : Al.a

Ambient temperature : 25C

Relative humidity : 60%

Atmospheric pressure : 101kPa

Table 16: Test result of Number of hopping frequency

Measured Quantity of
Hopping Channel

2402 to 2480MHz 79 >15 Pass

Frequency Range Limit Result
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5.1.10 Time of Occupancy

RESULT:

Date of testing : 2017-02-24

Test standard : FCC part 15.247(a)(1)(iii)
RSS-247 clause 5.1(4)

Basic standard : ANSI C63.10: 2013

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A1la

Ambient temperature : 25C

Relative humidity : 60%

Atmospheric pressure : 101kPa

Table 17: Test result of Time of Occupancy of BDR

Pass

Pul
Data Packet | Frequency Duratiuoie(ms) Dwell Time (s) Limits (s) Test Result
DH5 2402MHz 2.9200 0.3115 0.4000 Paass
DH3 2402MHz 1.6600 0.2656 0.4000 Paass
DH1 2402MHz 0.3850 0.1232 0.4000 Paass
DH5 2441MHz 2.9200 0.3115 0.4000 Paass
DH3 2441MHz 1.6600 0.2656 0.4000 Paass
DH1 2441MHz 0.3850 0.1232 0.4000 Paass
DH5 2480MHz 2.8800 0.3072 0.4000 Paass
DH3 2480MHz 1.6600 0.2656 0.4000 Paass
DHA1 2480MHz 0.3900 0.1248 0.4000 Paass
Table 18: Test result of Time of Occupancy of EDR
Pul
Data Packet | Frequency Durat?oie(ms) Dwell Time (s) Limits (s) Test Result
DH5 2402MHz 2.8800 0.3072 0.4000 Paass
DH3 2402MHz 1.6800 0.2688 0.4000 Paass
DH1 2402MHz 0.3900 0.1248 0.4000 Paass
DH5 2441MHz 2.9200 0.3115 0.4000 Paass
DH3 2441MHz 1.6400 0.2624 0.4000 Paass
DHA1 2441MHz 0.3900 0.1248 0.4000 Paass
DH5 2480MHz 2.9200 0.3115 0.4000 Paass
DH3 2480MHz 1.6400 0.2624 0.4000 Paass
DHA1 2480MHz 0.3900 0.1248 0.4000 Paass
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5.1.11 Conducted emissions

RESULT: Pass

Date of testing : 2017-01-18

Test standard : FCC Part 15.207
RSS-Gen Clause 8.8

Basic standard : ANSI C63.10: 2013

Frequency range : 0.15 - 30MHz

Limits : FCC Part 15.207
Table 3 of RSS-Gen

Kind of test site : Shield room

Test setup

Input Voltage : AC 120V, 60Hz

Operation Mode : A

Earthing ; Not Connected

Ambient temperature : 24°C

Relative humidity : 60%

Atmospheric pressure : 101kPa

For details refer to following test plot.
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= No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. émil ¥

3 & BTL Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 ;% A\X,’Eﬁ
E & the bt www.newbtl.com ¥

Site: DG-C02 Phase: L1 Temperature: 24 (C)
Limit: FCC Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance:
M/N: SIP-T58V Mode: TX
Note:

File :FCCP_COND._1

80.0 dBuv

Conducted Emission Measurement
Data :#1 Date: 2017-1-18 Time: 9:45:50

70

60

20

0.0

- WWWWWW | i‘”%

M

0.150

0.5

(MHz) 5 30.000

Reading Correct Measure-

No. Mk.  Freq.  Level Factor ~ ment  Limit Margin
MHz dBuvV dB dBuV dBuVv dB Detector ~ Comment
1 0.1660 45.75 9.57 55.32 65.16 -0.84 peak
2 0.1660  29.43 9.57 39.00 5516 -16.16 AVG
3 0.2100  40.14 9.57 49.71 6321 -13.50 peak
4 0.2860 36.63 9.58 46.21 60.64 -14.43 peak
5 0.7500  28.60 9.76 38.36 56.00 -17.64 peak
6 4.4460  30.52 10.32 40.84 56.00 -1516 peak
7 8.1340 21.23 10.43 3166 60.00 -28.34 peak
":Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP_COND_1\Data :#1

Page: 1 Test engineer : Winnie
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L No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China. &%
? & ﬁ BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 g};\@ﬁ{{
de thebast  www.newbtl.com G
Site: DG-C02 Phase: N Temperature: 24 (C)
Limit: FCC Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Smart Media Phone Distance:
M/N: SIP-T58V Mode: TX
Note:
Conducted Emission Measurement
File :FCCP_COND_1 Data :#2 Date: 2017-1-18 Time: 9:48:44
80.0  dBuV
70
60
50
40
30
20
1“ i 1 i
0.0
0.150 0.5 MHz) 5 30.000
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuv dBuvV dB Detector ~ Comment
1 0.1620 44.67 9.51 54.18 6536 -11.18 peak
2 0.1620  26.70 9.51 36.21 55.36 -19.15 AVG
3 0.2500 39.56 9.57 49.13 61.76 -12.63 peak
4 0.5980  31.16 9.50 40.66 56.00 -15.34 peak
5 1.0580  30.46 9.74 4020 56.00 -15.80 peak
6 45980  32.25 10.18 4243 56.00 -13.57 peak
7 24,5780  25.91 10.98 36.89 60.00 -23.11 peak
*:Maximum data  x:Over limit !:over margin (Reference Only

File :FCCP_COND_1\Data #2

Page: 1 Test engineer : Winnie
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions for 9kHz - 30MHz

Photograph 2: Set-up for Spurious Emissions for 30 - 1000MHz
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Photograph 3: Set-up for Spurious Emissions for 1 - 26.5GHz

Photograph 4: Set-up for Spurious Conducted Emissions
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